

Polyconcept **Test Report**

Page 1 of 3 Report Number: 64415-00114

1pc

LAB LOCAT	TION: SHANGHAI	SHANGHAI REPORT NUMBER:		64415-00114	
DATE IN:	20-Jan-2015	DATE C	DUT:	23-Jan-2015	
r	1				
Applicant:	POLYCONCEPT Trading (Shanghai) Co., Ltd.				
Address:	Floor 5th, Hero Bldg, 2669 Xie Tu Road. Shanghai, 200030				
Contact:	Yiko				
TEL :	021-51535645	FAX:	51535738		
E-mail:	yiko.sun@polyconceptgbs.com				
Copy To:	1				

Sample Information			
•	Sample Description:	Oregon drinking bottle	
	Style Number:	A: 10000200 (type testing), B: 10000202 C: 10000203, D: 10000204, E: 10000205 F: 10000206 ,G: 10000207, H: 10000208 I: 10000209	
	Color:	A: green, B: silver, C: grey, D: blue, E: red, F: yellow G: pink, H: white, I: light blue	
Let P. C.	Quantity:	A: 1pc, B: 1pc, C: 1pc, D: 1pc, E: 1pc, F: 1pc, G: 1pc H: 1pc, I: 1pc,	
64415-00114	Country of Origin:		
04413-00114	Country of Destination:	EU	
	Vendor:	#10531	
	Customer:	1	
	TEST DESIU		

TEST RESULT SUMMARY			
Test Requested	Results		
Polyvinyl Chloride (PVC) Identification for PVC free	PASS		

For and on behalf of Modern Testing Services Co., Ltd.

Adre

Zhang, Xiu Jie Eddie **Deputy Regional Director,**

Analytical Division
This Test Report is used by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitations of liability, indemnification and jurisdictional issue defined This test report cannot be reproduced, except in full, without prior written permission of the company.

Modern Testing Services Co., Ltd. No. 105 Guangzhong Rd., Zhuanqiao Town, Minhang, Shanghai, China P.R.C.201108 Tel: (86) 21-23509600 Fax: (86) 21-23509700 Email: infosh@mts-global.com Website : www.mts-global.com

USA, Germany, UK, China, Hong Kong, Taiwan, India, Thailand, Korea, Indonesia, Australia, Turkey, Cambodia, Bangladesh, Pakistan, Vietnam



Polyconcept Test Report

Page 2 of 3 Report Number: 64415-00114

COMPONENT BREAKDOWN LIST:

Test Item	Component Description
A	Oregon drinking bottle (#10531 10000200-green)
A1	Green coating(on silver metal body)
A2	Black plastic head
A3	Transparent rubber ring
A4	Black coating (on silver metal hasp)
A5	Silver metal key ring
A6	Silver metal hasp without black coating
A7	Silver metal pole on hasp
A8	Silver metal without green coating
A9	Golden metal head



Polyconcept Test Report

Page 3 of 3 Report Number: 64415-00114

TEST RESULT:

Polyvinyl Chloride (PVC) Identification for PVC free

Test Item	Result	
A1	Negative	
A2	Negative	
A3	Negative	
A4	Negative	
A5	Not Required	
A6	Not Required	
A7	Not Required	
A8	Not Required	
A9	Not Required	

Negative = "PVC is NOT detected"

Positive = "PVC is detected"

Method: The material is analyzed by Beilstein Test and Fourier Transform Infrared Spectroscopy (FT-IR) with or without solvent extraction.

Remark: The report result was based on the tested item only as per client requested

NOTE:

If there is question or concern regarding the above results, please contact us via email gyin@mts-global.com

The testing lab overall rating is provided to client as an aid in reviewing report data. The rating is based on lab results. Final product acceptance or rejection is per client only. Testing of vendor's merchandise by client is not a substitute for vendor's own testing and other quality assurance related obligations in connection with its sale of merchandise to client. Client testing shall not limit client's rights, or diminish or remove any of vendor's responsibilities.